FACILITY FOR ECOLOGICAL AND ANALYTICAL TESTING
FEAT |

[ndian Institute of Technology Kanpur - 208 016
Tele/Fax 0512-59784

TEST REPORT

Fest Report No : COM/FEAT/ Jet Knitwear /925 Dated: 2.4.2002

S F.Letter No. and Darte 20.3.2002
Date of recampt of sample : 20.3.2002
Name of the party “Jet Kntwear Pyt Lid. Kanpur

Sampie drawn from 57-A Dadanagar, Kanpur

Descniption of the sample @ Cotton Hosiery matenal Blue

No. of samples : One (1)
Sr. No. Parameters Sample Permissible
Limits
1. PPesticide Ahsent 1.LO mg/ke
3 Heavy Metals 0033 mpg/Ke 0.050 meg/ ko
(Cuo, Ni, Cd, Mn. As,
Pb, He, Fe.) i
3, Formaldehvde 3. 78 mp/Ke 75.0 mu/ ke ]
5. Chrome -V1 Ahsent S.00mg/ ke
- .
. Pentachilorophennl Absenl 5.00me/Ke
6. Banned Amincs Absent

SO0 me ke

Remarks: The heavy metals were found to be below detectable limits. The cloth samples
are [ree ol above hazardous chemicals and are sale for buman use,

.
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Jet products certified as 'Safe for Skin' by the ECO Lab of IT Kanpur.
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